



## TEST REPORT

APPLICANT: DAE YANG CORPORATION REPORT NO. : N270-15-00165

SAMPLE RECEIVED DATE : 2015-02-17
TEST STARTED DATE : 2015-02-17
REPORT ISSUED DATE : 2015-02-24

PAGE : 1 OF 2

SAMPLE DESCRIPTION: ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FABRIC.

\_\_\_\_\_\_\_

ITEM : UL-108D(FR) 80% BEIGE

COLOR NAME : BEIGE

\_\_\_\_\_\_

TEST CONDUCTED: AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY FOR FITI

Omsoo deeng

JIN SOO, JEONG QUALITY MANAGER MOON-OK NOH PRESIDENT

AUTHORIZED BY

moon Oh noh

FOR FITI

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)



(153-781) 302-ho, 254, Beotkkot-ro, Geumcheon-gu, Seoul, Korea Tel: +82-2-2113-8120 Fax: +82-2-2113-8130

## www.fiti.re.kr

REPORT NO.: N270-15-00165

PAGE : 2 OF 2

TEST CONDUCTED TEST RESULT

\_\_\_\_\_

## (01) FLAMMABILITY ( NFPA 701, TEST METHOD 2 FOLDED MATERIAL (2010) )

|     | ORIGINAL             |                  |                  |
|-----|----------------------|------------------|------------------|
|     | AFTER FLAME TIME (s) | DRIP BURN<br>(s) | CHAR LENGTH (mm) |
| 1   | 0                    | 0                | 322              |
| 2   | 0                    | 0                | 336              |
| 3   | 0                    | 0                | 301              |
| 4   | 0                    | 0                | 319              |
| AVG | 0                    | 0                | 320              |

## NOTE) • REQUIREMENT

| AFTER FLAME TIME (s) | DRIP BURN (s) | CHAR LENGTH(mm)  |
|----------------------|---------------|------------------|
| MAX. IND. < 2        | MAX. IND. < 2 | MAX. IND. < 1050 |

- CONCLUSION : BASED UPON THE RESULTS, THE SUBMITTED SAMPLE MEETS PERFORMANCE REQUIEMENTS AS STATED IN NFPA 701 TEST METHOD 2(2010).
- · TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENT'S REQUEST.

**e**-DOCUMENT SERVICE =